
membranes

Review

Economics and Energy Consumption of Brackish Water Reverse
Osmosis Desalination: Innovations and Impacts of
Feedwater Quality

Jeffrey L. Pearson 1, Peter R. Michael 2, Noreddine Ghaffour 3 and Thomas M. Missimer 1,*

����������
�������

Citation: Pearson, J.L.; Michael, P.R.;

Ghaffour, N.; Missimer, T.M.

Economics and Energy Consumption

of Brackish Water Reverse Osmosis

Desalination: Innovations and

Impacts of Feedwater Quality.

Membranes 2021, 11, 616. https://

doi.org/10.3390/membranes

11080616

Academic Editor: Jonggeon Jegal

Received: 15 July 2021

Accepted: 10 August 2021

Published: 12 August 2021

Publisher’s Note: MDPI stays neutral

with regard to jurisdictional claims in
[...]
and compared to the City of Cape Coral facilities. The plants evaluated included the fol-
lowing: the City of Cape Coral Southwest and North BWRO Plants, the City of Fort Myers
BWRO Plant, the Lee County Green Meadows and North BWRO Plants, the Pinewoods
BWRO Plant, and the Island Water Association BWRO Plant (Figure 3 for locations).

Very detailed data were obtained from the City of Cape Coral plants, which is rare
because many utilities, public and private, are reluctant to share financial data. Cost data
on the other utilities were less detailed because of the confidential nature of specific data.
The monthly operating reports (MORs) for 2017, 2018, and 2019 for each of the seven
RO plants were tabulated into Excel spreadsheets based on the information from the Lee
County Health Department (Lee County, FL, USA).

Based on the costs for each of the facilities examined through this research, the level of
confidence in the cost data should be reasonably accurate depending on various contracts
for chemicals, labor rates, electricity costs, security, etc. Replacement of membranes was
not considered in the OPEX analysis for the cost of water per USD/m3 since it could
be regarded as either an OPEX or CAPEX item, depending on the timing of membrane
replacement within the context of plant expansion. It should also be noted that the Lee
County Pinewoods BWRO Plant uses a combination with nanofiltration (NF) and the Green
Meadows RO Plant uses a combination of ion exchange (IEX) and BWRO technology that
treats both fresh and brackish blended water. Therefore, the Lee County costs per m3 of
treated water for these two facilities may artificially appear less than others that use strictly
BWRO technology plants. The reason for the combination of technologies was due to the
desire by Lee County to continue using fresh groundwater that was already permitted for
their NF and IEX plants, along with more recently developed saline groundwater resources
that require BWRO treatment. This combined use led to a lower overall cost of potable
water to the consumers.



Membranes 2021, 11, 616 5 of 21

2.2. Literature Search on BWRO Costs

BWRO costs were obtained from the literature [43,44], where comparative and useful
information could be found. At facilities that contain some unusual components, the
impacts of these components are noted in the text. No zero liquid discharge (ZLD) plant
costs are not included in this paper, but the technology is discussed.

2.3. BWRO Treatment Plant Cost Estimation Methodology

Costs can be classified as CAPEX or investment costs and OPEX, covering operation
and maintenance [45]. BWRO plant CAPEX costs typically include land acquisition, all
equipment, installation services, design costs, such as civil engineering, mechanical and
electrical (M&E) engineering [45]. For most BWRO systems, the O. & M. costs (OPEX) are
predominantly controlled by the energy (electricity) and chemical usage in BWRO pretreat-
ment and post-treatment [46], critical component replacement (the BWRO membranes and
pumps), water supply, and concentrate disposal charges, and other items, such as labor
and servicing [45]. CAPEX and OPEX can be combined to produce the net present value
(NPV), which accounts for the cost of financing by assuming that investment of the capital
sum elsewhere will produce an annual return quantified by the discount rate [45]. A flow
diagram for cost determination is shown in Figure 4.

Membranes 2021, 11, x FOR PEER REVIEW 6 of 22 
 

 

 
Figure 4. Diagram of total water cost components. 

3. Background 
3.1. Description of Facilities in Southwest Florida 
3.1.1. City of Cape Coral Southwest BWRO Plant 

The city currently operates and maintains two reverse osmosis (RO) water produc-
tion facilities, 55 raw water production wells, a raw water transmission system, two water 
storage and re-pump stations, and a potable water transmission and distribution system. 
The Southwest Water Treatment Plant (WTP) is the oldest, continuously operated brack-
ish low-pressure BWRO potable water production facility globally. The Southwest WTP 
has two separate BWRO WTPs in one facility that operate independently. Plant 1 has a 
design capacity of 22,710 m³/day. Plant 2 is the larger unit, with a design capacity of 45,799 
m³/day. Together, the plants combine for a total design capacity of 68,509 m³/day. Both of 
the plants utilize the same process, which consists of chemical pretreatment, micron (car-
tridge) filtration, reverse osmosis, degasification, pH adjustment, and chlorination. The 
concentrate (brine) from both the plants is disposed of via deep-well injection into the 
boulder zone, located approximately 914.6 m below the land surface (BLS). 

3.1.2. City of Cape Coral North BWRO Plant 
The North BWRO WTP was placed into service on 8 March 2010, and has a permitted 

production capacity of 45,420 m³/day, which can be achieved by using approximately 
54,882 m³/day of raw water, while producing approximately 9462 m³/day of concentrate 
that requires disposal (approximate 83% recovery). The firm capacity of the North WTP 
(with one unit out of service) is 34,065 m³/day. The North WTP utilizes the BWRO process.  

The BWRO membrane elements are low-pressure, high-rejection thin-film composite 
membranes. Pretreatment of the raw water from the wellfield is through a combination of 
sulfuric acid, polyacrylic acid, and filtration. This form of pretreatment has been used very 
successful at the Southwest WTP, to meet water quality performance standards at a rea-
sonable treatment cost and extends the life of the membrane elements. Following pretreat-
ment, the water travels under pressure to each of the four treatment trains. Each treatment 

Figure 4. Diagram of total water cost components.

3. Background
3.1. Description of Facilities in Southwest Florida
3.1.1. City of Cape Coral Southwest BWRO Plant

The city currently operates and maintains two reverse osmosis (RO) water production
facilities, 55 raw water production wells, a raw water transmission system, two water
storage and re-pump stations, and a potable water transmission and distribution system.
The Southwest Water Treatment Plant (WTP) is the oldest, continuously operated brackish
low-pressure BWRO potable water production facility globally. The Southwest WTP
has two separate BWRO WTPs in one facility that operate independently. Plant 1 has a
design capacity of 22,710 m3/day. Plant 2 is the larger unit, with a design capacity of
45,799 m3/day. Together, the plants combine for a total design capacity of 68,509 m3/day.
Both of the plants utilize the same process, which consists of chemical pretreatment, micron



Membranes 2021, 11, 616 6 of 21

(cartridge) filtration, reverse osmosis, degasification, pH adjustment, and chlorination. The
concentrate (brine) from both the plants is disposed of via deep-well injection into the
boulder zone, located approximately 914.6 m below the land surface (BLS).

3.1.2. City of Cape Coral North BWRO Plant

The North BWRO WTP was placed into service on 8 March 2010, and has a permitted
production capacity of 45,420 m3/day, which can be achieved by using approximately
54,882 m3/day of raw water, while producing approximately 9462 m3/day of concentrate
that requires disposal (approximate 83% recovery). The firm capacity of the North WTP
(with one unit out of service) is 34,065 m3/day. The North WTP utilizes the BWRO process.

The BWRO membrane elements are low-pressure, high-rejection thin-film composite
membranes. Pretreatment of the raw water from the wellfield is through a combination
of sulfuric acid, polyacrylic acid, and filtration. This form of pretreatment has been used
very successful at the Southwest WTP, to meet water quality performance standards at
a reasonable treatment cost and extends the life of the membrane elements. Following
pretreatment, the water travels under pressure to each of the four treatment trains. Each
treatment train has a production capacity of 9462 m3/day. A 298,280 watt (≈400 hp) pump
then conveys the water into the first stage of the treatment train, to begin the RO process,
which has two stages. The product water from the two-stage RO process is combined and
blended with raw water, to meet the target water-quality parameters.

Disposal of the concentrate (brine) is through a single on-site deep injection well
(IW). The use of blended product water is cost-effective, as it reduces the amount of
post-treatment chemicals that are needed for controlling the hardness and alkalinity. The
blended water is then post-treated for the removal of gases (H2S). After traveling through
the degasification process, the blended water enters a 643.45 m3 capacity clearwell. In
the clearwell, sodium hydroxide is added to raise the pH to stabilize the water, and
sodium hypochlorite is added for disinfection. The water is pumped to the 45,420 m3

pre-stressed concrete ground storage tank, using one of the two 75,600 watt (≈100 hp)
transfer pumps. Both the City BWRO Plants are supplied with brackish raw water from
the Lower Hawthorn Aquifer, located in the upper part of the Floridan Aquifer System.
There is a total of 55 raw water production wells.

3.1.3. Island Water Association BWRO Plant

The Island Water Association, Inc. (IWA), one of the oldest BWRO systems in the
world, began its operation in 1982. It is a member-owned corporation that supplies water
to a franchise area covering the City of Sanibel (Sanibel Island) and Captiva Island, Florida.
The BWRO plant has an installed capacity of 22,331 m3/d, including a blend of raw water.
It can produce a maximum of 26,477 m3/d [47]. The design of the plant includes thin-film
composite membranes in a two-stage configuration. It can treat a TDS concentration of up
to 3500 mg/L. The average current TDS concentration of the feed water is 2800 mg/L [47].

3.1.4. Lee County Green Meadows BWRO Plant

The Green Meadows water treatment complex contains both freshwater treatment
and a BWRO facility. It is located in east-central Lee County, Florida. The facility serves
approximately 20,000 homes and businesses in Lee County, as one of the key water supply
facilities. Originally built in 1977, the wellfield consisted of a 34,091 m3/d capacity lime
softening treatment plant, and 27 water tables and Sandstone aquifer production wells
(freshwater) running along an 8 km unpaved access road before the expansion. The up-
grades turned the 40-year-old WTP into a state-of-the-art facility, converting the treatment
process to combined ion exchange and BWRO, and increasing the finished water produc-
tion capacity to 53,030 m3/d. The wellfield expansion added eight upper Floridan Aquifer
System production wells (brackish water) and a deep-well concentrate disposal system,
consisting of an 876 m deep injection well and a 549 m deep dual zone monitoring well.
The Lee County Green Meadows BWRO Plant was placed into operation in May 2018. The



Membranes 2021, 11, 616 7 of 21

plant has a permitted capacity of 60,560 m3/day. The plant utilizes a combination of ion
exchange to treat the freshwater and BWRO to treat the brackish raw water [48].

3.1.5. Lee County North BWRO Plant

The Lee County North BWRO Plant has a permitted capacity of 43,906 m3/day [49].
The plant was constructed in 2006 and treats brackish groundwater from wells that are
drilled into the Lower Hawthorn Aquifer, which is the uppermost aquifer in the Florida
Aquifer System [50]. The plant disposes of RO concentrate via a deep injection well.

3.1.6. Lee County Pinewoods NF/BWRO Plant

The Lee County Green Pinewoods BWRO Plant was originally placed into service
in 1990, as a nanofiltration (NF) plant. Lee County Utilities took over plant operation
of the 8705 m3/day capacity facility in 2003. Raw water is obtained from wells that are
drilled into the water table and Sandstone aquifers (freshwater). The plant was upgraded
in 2005–2006, by adding an 11,355 m3/day BWRO plant, with wells drilled into the Lower
Hawthorn Aquifer. The facility has a current permitted capacity of 20,060.5 m3/day. A
combination of nanofiltration (NF) and RO, to treat the raw water from the freshwater and
brackish water wells, is used, respectively [51].

3.1.7. The City of Marco Island South BWRO Treatment Plant

The City of Marco Island operates a BWRO plant with a capacity of 22,710 m3/day.
Feedwater is pumped from a series of 18 upper Florida Aquifer System wells that provide
between 30,280 and 31,037 m3/day of brackish water [52]. The feedwater is rough-filtered
to remove any potential particulate material. The feedwater is pretreated with a scale
inhibitor to prevent scaling, and sulfuric acid to reduce the pH. The raw water then travels
through six cartridge filters to remove very fine particulate materials, and is then pumped
at high pressure and sent into the six dual-stage BWRO membrane trains. The reject water
is pumped to the Marco Island Wastewater Plant for injection into a deep disposal well
(976 m). The permeate from the membranes is treated with sodium hypochlorite and
ammonia, to form chloramines, and then mixed with air in one of the two degasifiers that
are used to remove hydrogen sulfide. The water is conveyed into the storage tanks, and the
stripped gases from the degasifiers go into an air scrubber to remove the hydrogen sulfide
from the air, before it is dispersed into the atmosphere.

4. Results
4.1. City of Cape Coral North Plant Capital Cost Analysis

It is quite challenging to assess the comparisons of CAPEX for BWRO facilities, be-
cause of the differences in the overall project objectives, the design feedwater quality,
and the project delivery (e.g., design-bid build, build-own-operate-transfer). CAPEX is
highly location-specific, based on multiple project objectives that may include distribution
system improvements, varying capacities of surface storage, provisions of the plant foot-
print to accommodate expansion, the method of concentrate disposal, and differences in
post treatment.

The City of Cape Coral North Plant is a prime example of the complexity of a large-
scale BWRO project. This dataset is unusual in that it is detailed and can be used to obtain
a variety of different and useful pieces of information. The base capacity for the plant was
45,420 m3/day. When the entire facility cost of USD 138.5 million is divided by the capacity,
the resulting cost per installed m3 is USD 2947, which must be considered a very high
number. Therefore, it is essential to assess the details of the project, as shown in Table 1.



Membranes 2021, 11, 616 8 of 21

Table 1. Total CAPEX costs for the City of Cape Coral North RO Plant were constructed beginning in 2006 and completed in
2010. The initial capacity of the plant was 45,420 m3/day, with the facility designed to be expanded to 113,550 m3/day.

Work Authorization North Cape Coral BWRO Facility Costs (USD)

Site Master Plan 449,500
Site Common Facilities Design 317,736

Permitting 241,647
North RO Water Treatment Plant Design 3,566,654

North RO Water Treatment Plant Site and Civil 6,071,679
North RO Plant Construction 92,804,241

North RO Deep-Well Injection Design 131,552
North RO Deep Injection Well Construction 9,556,963

North RO Wellfield Design 439,417
North RO Wellhead and Generator Design 809,482

North RO Wells and Generator Construction 6,022,448
North RO Raw Water Transmission Design 1,640,916

North RO Central Loop Raw Water Transmission Construction 2,525,476

Summary

Total Design, Planning and Construction Cost 124,577,711
Total Land Cost 4,601,466

Total Program Management Cost 4,668,183
Total North RO Plant Cost 133,847,360

The high CAPEX per m3 is a result of the desire to size the building to accommodate
additional treatment trains and raw water wells, to treat a maximum plant capacity of
113,550 m3/day of water. In addition, the pipelines from the plant were designed to
accommodate the buildout capacity. Therefore, the CAPEX cost per m3 of water would
be considerably lower than the USD 2947/m3. Also, the land area acquired was larger